



SGS-CSTC Standards Technical Services Co., Ltd.

Guangzhou Branch

198 Ke Zhu Road, Science Park, Economic & Technology

Development Zone, Guangzhou, China

Tel: +86-20-8215 5555

Fax: +86-20-8215 5189

Ref No: SL92529331516301FW

Issued date: September 08,2025

Version: 1

Certificate of Conformance

Company Name: CORTINA NV
Manufacturer: CORTINA NV
Buyer/Brand: SAFETY JOGGER
Sample Description: Half-Knee Boot in Black
Half-Knee Boot in Dark Brown
Product Category: I /C /SD35 /PR /SRO
Model Name: MAYON S3S
Reference Number: SI320033B
Gender & Size: Men's US 9

It is confirmed that the submitted said product meets the performance requirements of
ASTM Specification F2413-24 as tested in accordance with ASTM Test Methods F2412-24& F2913-24.
The safety hazard(s) tested are listed below:

Safety Hazard(s)		Report Number	Issued Date	Test Result
Impact Resistant (I)		SL92529331516301FW	September 08,2025	PASS
Compression Resistant (C)		SL92529331516301FW	September 08,2025	PASS
Static Dissipative Performance (SD 35)		SL92529331516301FW	September 08,2025	PASS
Puncture Resistance Plate* (PR)	Puncture Resistance	SL92429336272901FW	November 04,2024	PASS
	Flexing	SL92429336272901FW	November 04,2024	PASS
	Corrosion	SL92429336272901FW	November 04,2024	PASS
Slip Resistant footwear	SRO	SL92529331516301FW	September 08,2025	PASS

*=PR needs to meet these three applicable testing items simultaneously.

This Certificate of Conformance must be used together with the associated test report(s) listed above.

Asan_Huang

Technical Manager

Softline laboratory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
198 Ke Zhu Road, Science Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)